ADIDAS ESSENTIAL AB BENCH

Assembly & User Instructions - Please keep for future reference | ADBE/10331

q‘cl%as‘@

Important — Please read these instructions fully before assembly or using



Components - Parts

a?:lldaé

Note: Some of the smaller components may be pre-fitted to larger components. Please check carefully
before contacting Argos regarding any missing components.

Please check you have all the parts listed below

4. Leg foambar x 1

3. Frontleg x 1

5. Legcrossbar x 1 :

7. Foam roller x 4

®

6. Upholstery x 1 18. Boltcap x 2 19. Knob bolt M10 x 1



Components - F1X1ngs
CIdIdCIS

Note: Some of the fixings are pre-fitted to the larger components. Please check carefully before contacting
Argos regarding any missing fixings.

8 @-))))))))))))))))))))))),> 9 @m 10 ()]:m

M10 x 55mm Bolt x 1 M6 x 15mm Screw x 4 M10 x 55mm Carriage bolt x 1
" @ 2 13

M10 Nylon locknut x 1 M10 Wing nut x 1 M10 Washer x 2

14 —

M6 Washer x 4 Multi hex tool x 1 Hex key tool x 1

Ruler - Use this ruler to help correctly identify the hardware

05

10 15 20 25 30 35 40 45 50 55 60 65 70 75 80 85 90 95 100 105 1101 15 120 125 130 135 140 145 150 155 160 165 170




Assembly Instructions

(2) (3) (5) bolt M10 (19).

QQQ>

-/ O O © O

Leg (3) (1) M10 x
55mm Bolt (8) M10
Washers (13) M10
Nylon locknut (11).
(18) 55mm Bolt (8)
Nylon locknut (11).
M10 x 55mm Carriage
bolt (10) (3) (1) (12).




(6) (1) M6 x 15mm
Screws (9) and M6
Washers (14).

(4) (3) (7) (4) ().




User Information

) .
adidas

Remove Knob bolt M10
(19) and Leg cross bar
(5). Slide adjustment leg
(2) up or down until
bench is at desired
height. Refit Leg
crossbar (5) and Knob
bolt M10 (19) ensuring
bolt passes through both
(2) & (3).

Note: Top foam roller
height can also be
adjusted by removing 1
foam roller and
repositioning the tube.

Fold for Storage

Remove Wing nut (12)
and bolt (10). Rotate
front leg backwards until
touches main tube. Refit
wing nut and bolt for
storage.







Exploded Parts Diagram List “ ®
I adidas

Part Description Qty
1 Main frame 1
2 Adjustment leg 1
3 Front leg 1
4 Leg foam bar 1
5 Leg cross bar 1
6 Upholstery 1
7 Foam roller 4
8 M10 x 55mm Bolt 1
9 M6 x 15mm Screw 4
10 M10 x 55mm Carriage bolt 1
11 M10 Nylon locknut 1
12 M10 Wing nut 1
13 M10 Washer 2
14 M6 Washer 4
15 35mm Square inner cap 2
16 19mm Round inner cap 4
17 38mm Round external end cap 4
18 Bolt cap 2

19 Knob bolt M10 1



Guarantee

a‘cl%aé”

Product Guarantee

This product is guaranteed against manufacturing defects for a period of

Year

This product is guaranteed for twelve months from the date of original purchase.
Any defect that arises due to faulty materials or workmanship will either be replaced,
refunded or repaired free of charge where possible during this period by the dealer
from whom you purchased the unit.

The guarantee is subject to the following provisions:

* The guarantee does not cover accidental damage, misuse, cabinet parts, knobs or
consumable items.

* The product must be correctly installed and operated in accordance with the
instructions contained in this manual.

* It must be used solely for domestic purpose.

* The guarantee will be rendered invalided if the product is re-sold or has been
damaged by inexpert repair.

+ Specifications are subject to change without notice.

+ The manufacturer disclaims any liability for the incidental or consequential damages.

* The guarantee is in addition to, and does not diminish your statutory or legal rights.

Email: Techsupport@RFEinternational.com.

Guarantor: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




APPSR R
adidas

PF N HEHLIZRE M10

(19) FIFRFERAT (B)o 7]
BT 3 (2) WY R
HEIERE R B 1 e
FERIE . BT I R R
¥ (5) s 2k M10
(19), HfRIZeZENT (2)
H1(3)o

X BAN, YRR 1R
M AR E AL E, BT
Xt TR I R ) v A T
W

\ {

i A 17

Pr NS IRRE (12) A8
1 (10). 0] 546 ShmifiE
HEMA EE M.
SEOF I IR R AR (@
Al







10

11

12

13

14

15

16

17

18

19

HiTfi

TR

R A AT

Edi 4

H{URER i

M10 x 55 Z K12

M6 x 15 ZKIZET

M10 x 55 ZZ KA 2R84

M10 JE eI HA MR RS

M10 ST S R)

M10 #

M6

35 =K N IE

19 22 K[H P IE

38 K[ S I

SRR

TEFLIEFE M10



JrepR

N

7 R

A b Az G SR R IRy

/

AT A B WK H RO+ A A R AEREIIBRAY, DRRP Rkl T2 1
BOAEAA SR B ph 5 AN SE A B (1 A R T DA SR 2l B e ARREUE B

AR LALLT 25 T A v -
o RS EIMIR. R *Eﬂi/\ﬁﬁ TR B AE A o
o ARG IRAE AT WS B B B R T '?TST’%VEO
o HIFUHER
o W7 S SR AR B TR, A B A TR R
« BUSTTREE TS, B BITIEAL
o & R AR RIS I T T
o RIRAUA /‘BE%J%E’J{%XE_‘/Z/\&&W*' i H XTI AR7E o
%?EIWF Techsupport@RFElnternatlonaI com.

JiUfR7 : RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




Brugeroplysninger

¥\
adidas

Fjern handtagsbolt M10
(19) og bentvaerstangen
(5). Skub justeringsbenet
(2) op eller ned,

til baenken har

den gnskede

hgjde. Genmonter
bentveerstangen (5) og
handtagsbolten M10 (19)
, mens det tilsikres, at
bolten gar gennem bade
(2) og (3).

Note: Hgjden pa den
gverste skumrulle kan
ogsa justeres ved at
fierne 1 skumrulle og
flytte roret.

Fold sammen til
opbevaring

Fjern vingemeatrikken
(12) og bolten (10).

Drej det forreste ben
bagud, til det kommer

i kontakt med det
primeere rgr. Genmonter
vingemgtrikken og bolten
til opbevaring.




Eksplosionstegning over dele




Eksplosionstegning over dele “ ®
I adidas

Del Beskrivelse Ant.
1 Justeringsben 1
2 Forreste ben 1
3 Benskumstang 1
4 Bentvaerstang 1
5 Leje 1
6 Skumrulle 1
7 M10 x 55 mm bolt 4
8 M6 x 15 mm skrue 1
9 M10 x 55 mm breeddebolt 4
10 M10 nylonkontramegtrik 1
11 M10 vingemgtrik 1
12 M10 spaendeskive 1
13 M6 spaendeskive 2
14 35 mm firkantet, indvendig prop 4
15 19 mm rund, indvendig prop 2
16 38 mm rund, udvendig slutmuffe 4
17 Boltheette 4
18 Handtagsbolt M10 2

19 Knob bolt M10 1



Garanti

= .
adidas
Produktgaranti

Dette produkt er garanteret mod produktionsfejl i en periode pa

Dette produkt er garanteret i tolv maneder fra den originale kgbsdato. Enhver fejl, der
skyldes defekte materialer eller handvaerk, vil, hvor det er muligt, enten blive ombyttet,
refunderet eller repareret uden beregning i lebet af denne periode af forhandleren,
hvorfra du kebte enheden.

Garantien er underlagt felgende betingelser:

» Garantien daekker ikke utilsigtet skade, misbrug, kabinetdele, handtag eller

forbrugsvarer.

* Produktet skal vaere korrekt installeret og bruges i overensstemmelse med
anvisningerne i denne manual.

* Den skal udelukkende bruges til hjemmeformal.

» Garantien vil blive ugyldig, hvis produktet videreseelges eller er blevet beskadiget
som fglge af ukvalificeret reparation.

« Specifikationer kan eendres uden varsel.

* Producenten frasiger sig alt ansvar for indirekte eller falgeskader.

» Garantien er i tilleeg til, og formindsker ikke dine lovbestemte eller juridiske rettigheder.

E-mail: Techsupport@RFEinternational.com.

Garant: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




Kayttdjan ohjeet

Poista nuppipultti M10
(19) ja jalkojen
poikkitanko (5). Liikuta
saatdjalkaa (2)

yl6s tai alas, kunnes
penkki on halutulla
korkeudella. Asenna
jalkojen poikkitanko (5)
ja nuppipultti M10 (19)
takaisin varmistaen, etta
pultti menee seka (2):n
etta (3):n lapi.

Huom:
Ylapehmusterullan
korkeutta voi myos
saataa poistamalla
yhden pehmusterullan
ja siirtdmalla putken
toiseen asemaan.

Sailytysta varten

taittaminen

Poista siipimutteri (12)
ja pultti (10). Kdanna
etujalkaa taaksepain,
kunnes se koskettaa
paaputkea. Asenna
siipimutteri ja pultti
takaisin varastointia
varten.

a?:lldaé




Osien rajaytyskaavio



Rijaytyskaavion osaluettelo “ ®
I adidas

Osa Kuvaus Maara
1 Paéarunko 1
2 Saatojalka 1
3 Etujalka 1
4 Jalkojen pehmustetanko 1
5 Jalkojen poikkitanko 1
6 Pehmustus 1
7 Pehmusterulla 4
8 M10 x 55 mm pultti 1
9 M6 x 15 mm ruuvi 4
10 M10 x 55 mm lukkopuliti 1
11 M10 nailonlukkomutteri 1
12 M10 siipimutteri 1
13 M10 tiivisterengas 2
14 M6 tiivisterengas 4
15 35 mm nelikulmainen sisatulppa 2
16 19 mm pyorea sisatulppa 4
17 38 mm pydrea ulkoinen paatytulppa 4
18 Pulttitulppa 2

19 Nuppipultti M10 1



Takuu

a‘cl%aé”

Tuotetakuu

Taman tuotteen takuu kattaa valmistusvirheet ja kestaa

vuoden

Taman tuotteen takuuaika on 12 kuukautta alkuperaisesta ostopaivasta alkaen. Kaikki
takuuaikana virheellisistd materiaaleista tai valmistusvirheesta johtuvat viat vaihtaa,
hyvittaa tai, mikali mahdollista, korjaa veloituksetta se jalleenmyyja, jolta tama tuote on
ostettu.

Takuuta koskevat seuraavat ehdot:

» Takuu ei kata tapaturmia, vaarinkayttoa, kotelon osia, nuppeja eika kulutustarvikkeita.

» Tuote tulee asentaa asianmukaisesti ja sita tulee kayttaa tassa kasikirjassa olevien
ohjeiden mukaisesti.

+ Se on tarkoitettu vain kotikayttoon.

+ Takuu mitatoityy, mikali tuote jalleenmyydaan tai se on vahingoittunut
epaammattimaisen korjaustyon seurauksena.

+ Maaritykset voivat muuttua ilman erillista ilmoitusta.

» Valmistaja ei ota vastuuta mistaan satunnaisista tai valillisista vahingoista.

» Takuu ei vahenna ostajan lakisaateisia tai laillisia oikeuksia vaan tulee niiden lisaksi.

Sahkoposti: Techsupport@RFEinternational.com.

Takuun myontaja: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Yhdistynyt kuningaskunta




Informations a I'attention de 1'utilisateu

AN
Réglage de la qdldqs
déclinaison

Remove Knob bolt M10
(19) and Leg cross bar
(5). Slide adjustment leg
(2) up or down until
bench is at desired
height. Refit Leg
crossbar (5) and Knob
bolt M10 (19) ensuring
bolt passes through both
(2) & (3).

Note: Top foam roller
height can also be
adjusted by removing 1
foam roller and
repositioning the tube.

Pliage du banc

Retirer I'écrou papillon
(12) et le boulon (10).
Incliner le pied avant vers
I'arriére jusqu'a ce que
qu'il touche le support
principal. Replacer le
boulon et I'écrou papillon
et ranger le banc.







Liste des différentes pieces ‘
A .
I adidas

Piece Description Qteé
1 Support principal 1
2 Pied réglable 1
3 Pied avant 1
4 Tube support des rouleaux en 1
mousse
5 Barre transversale inférieure 1
6 Dossier 1
7 Rouleau en mousse 4
8 Boulon M10 x 55 mm 1
9 Vis M6 x 15 mm 4
10 Boulon a téte ronde M10 x 55 mm 1
11 Ecrou-frein en nylon M10 1
12 Ecrou papillon M10 1
13 Rondelle M10 2
14 Rondelle M6 4
15 Embout intérieur carré 35 mm 2
16 Embout intérieur rond 19 mm 4
17 Embout extérieur rond 38 mm 4
18 Cache boulon 2

19 Vis de blocage M10 1



Garantie

a?:lldaé

Garantie du produit

Ce produit est garanti contre les défauts de fabrication pour une période de

an

Ce produit est garanti pour une durée de douze mois a compter de sa date d'achat. Tout
défaut résultant d'un vice de matériau ou de fabrication entrainera le remplacement, le
remboursement ou, si cela est possible, la réparation gratuite au cours de cette période,
aupres du vendeur chez qui vous avez acheté le produit.

La garantie est soumise aux dispositions suivantes :

La garantie ne couvre pas les dommages accidentels, la mauvaise utilisation, les
piéces du meuble, les écrous ou les piéces consommables.

Le produit doit étre correctement assemblé et utilisé conformément aux instructions
contenues dans ce manuel.

Il doit étre utilisé a des fins domestiques uniquement.

La garantie sera rendue invalide si le produit est revendu ou a été endommagé lors
d'une réparation effectuée par un non spécialiste.

Les caractéristiques sont sujettes a modification, et ce sans préavis.

Le fabricant rejette toute responsabilité en cas de dommages accessoires ou indirects.
La garantie s'ajoute a vos droits légaux ou statutaires, sans les diminuer.

E-mail: Techsupport@RFEinternational.com.

Garant : RFE Europa Ltd,
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Royaume-Uni




Nutzerinformationen

>\
o
Schrige

Entfernen Sie den
Sperrbolzen M10

(19) und die Stand-
Querstange (5).
Schieben Sie die
Verstellstange (2) nach
oben oder unten, bis
sich die Bank auf der
gewilnschten Hohe
befindet. Bringen Sie
die Stand-Querstange
(5) und den Sperrbolzen
M10 (19) wieder an und
stellen Sie sicher, dass
die Schraube durch
beide fuhrt (2) & (3).
Anmerkung: Die

Héhe der oberen
Schaumstoffrolle

kann auch eingestellt
werden, indem Sie

eine Schaumstoffrolle
entfernen und das Rohr
neu positionieren.

Zusammenklappen
zur Lagerung

Entfernen Sie die
Flugelmutter (12)

und den Bolzen (10).
Drehen Sie das vordere
Standbein nach hinten,
bis es das Hauptrohr
berlhrt. Bringen Sie zur
Lagerung Flugelmutter
und Bolzen wieder an.




Explosionszeichnung




Teiletibersicht “
N adidas

Teil Beschreibung Menge
1 Hauptrahmen 1
2 Verstellstange 1
3 Vorderes Standrohr 1
4 Schaumstoff-Montagestange 1
5 Stand-Querstange 1
6 Polster 1
7 Schaumstoffrolle 4
8 M10 x 55 mm Schraubbolzen 1
9 M6 x 15 mm Schraube 4
10 M10 x 55 mm Schlossschraube 1
11 M10 Nylon-Feststellmutter 1
12 M10 Fligelmutter 1
13 M10 Scheibe 2
14 M6 Scheibe 4
15 35 mm eckige innere Kappe 2
16 19 mm runde innere Kappe 4
17 38 mm runde externe 4
Verschlusskappe
18 Schraubenkappe 2

19 Sperrbolzen M10 1



Garantie

a?:ll‘ksi

Produktgarantie

Dieses Produkt ist gegen Herstellungsfehler flr den folgenden Zeitraum abgesichert

Jahr

Das Produkt ist ab dem Datum des urspriinglichen Kaufs fiir einen Zeitraum von zwolf
Monaten abgesichert. Alle Schaden, die aufgrund von fehlerhaften Materialien oder
fehlerhafter Verarbeitung entstehen, werden wenn moglich wahrend dieser Zeitspanne
entweder ersetzt, erstattet oder kostenfrei repariert. Dies wird von dem Handler, wo Sie
das Gerat gekauft haben, durchgefiihrt.

Die Garantie unterliegt den folgenden Bestimmungen:

 Die Garantie umfasst keine versehentlichen Schaden, keinen Missbrauch, keine Teile
des Gehauses, Kndpfe oder verzehrbare Teile.

+ Das Produkt muss korrekt in Ubereinstimmung mit den in dieser Anleitung enthaltenen
Anweisungen installiert und bedient werden.

 Dieses Gerat ist ausschlieBlich fiir die Nutzung zu nichtgewerblichen Zwecken bestimmt.

» Die Garantie wird ungultig, wenn das Produkt weiterverkauft oder durch nicht
fachgerechte Reparaturen beschadigt wird.

 Spezifikationen kénnen fristlos geandert werden.

* Der Hersteller lehnt jegliche Haftung flir Schaden, die im direkten oder indirekten
Zusammenhang hiermit entstehen, ab.

* Die Garantie gilt zusatzlich zu Ihren satzungsmaRigen und gesetzlichen Rechten und hat
keinerlei Einfluss auf diese.

E-Mail: Techsupport@RFEinternational.com.

Garant: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, GB




Oonyieg xpnong

P0oOuion
KaB0oOKN G KAo™NG

A@aipéaTe Tov lMeipo
poxAou M10 (19) kai

TN oTaupwTtR MTTdpa
TTodIWV (5). PubuioTe
TO UWOG TWV TTOdIWV
oUpovTag (2)1Tpog Ta
TTAvw A TTPOG TA KATW
MEXPI O TTAYKOG Va
@T1doel aTo ETBUUNTO
Uyog. TotmoBeTrioTe Eava
N otaupwti Mmdpa
TwV TTodIWV (5) Kal Tov
Meipo poxAou M10 (19)
dlac@aAifovrag 0Tl 0
TTEiPOG TTEPVAEI KAl ATTO
10 (2) ka1 aTro 10 (3).
2nueiwon: To UWog Tou
TTAvw PoAoU agppou
MTTOpPEI €TTIONG Va
PUBUIOTEI apaIpwvTag

1 poAG a@pou Kai
TOTTOBETWVTAG €K VEOU TO
OwARAva.

Almlowon yio
amofnkevon

A@aipéoTe TNV
MeTaAouda (12) kal Tov
meipo (10). ZTpéwTe TO
MTTPOOTIVO TTG8I TTPOG

Ta TTiIoW PEXPI VA ayyiEel
TOV KUPIO CWArva.
TotroBeTrOTE CAVA TNV
TeETaAOUdA Kal TOV TTEIPO
yla aTToBrKeuorn.

a?:lldaé




>
3
=
3
3.
o
T
Q.
S
S L
w
S
3.
3.
3
S
3
—
2@
S
W
3.
>
)
o
=
S
<




AloTo avOmTUYUEVOD OOy PALLLOTOS EEOPTUATOV

I CIdIdCIS

Egap- Mepiypagn Moo6-
TNHO ™mra
1 KUpiog okeAETOG 1

2 Méd1 pubuIong 1

3 MrtrpooTivé TTodI 1

4 A@pwdng cwAAvag oTnpIEng 1

5 2TAUPWTA UTTAPA TTOBIWV 1

6 Emévduon 1

7 PoA6 agpou 4

8 Meipog M10 x 55mm 1

9 Bida M6 x 15mm 4
10 Meipog petagopdg M10 x 55mm 1

11 NdaiAov Tragiuad acedaAiong M10 1

12 MeTaAoUda M10 1

13 PodéAa M10 2
14 PodéAa M6 4
15 TeTpdywvo E0WTEPIKO KATTAKI 35mm 2

16 2TPOYYUAO e0WTEPIKO KATTAKI 19mm 4
17 2TPOYYUAS €EWTEPIKO KATTAKI 38mm 4
18 KaTtréki treipou 2

19 Meipog poxAou M10 1



Eyyomon

a‘cl%aé”

Eyyunon mrpoidvTog

AUTO TO TTPOIBY €XEI EyyUNON N OTTOI KOAUTTITEI KATAOKEUAOTIKA EAATTWMATA VIO TTEPIOOO

£TOG

AuTS TO TTPOIOV £xEl EyyUNnon dWOEKA UNVWY ATTO TNV NUEPOUNVIa TNG APXIKAG ayopds. 2
TTEPITITWON EAATTWHATOG TTOU TTPOKUTITEI EEQITIAG EAATTWHATIKWY UAIKWYV ] KAKOTEXVIAG,
TTAPEXETAI AVTIKATACTACT, ETTIOCTPO®N XPNMATWY 1 ETTIOKEUR XWPIS Xpéwan, €AV auTtod
gival duvard, katd Tn dIGPKEIA AUTAG TNG TTEPIGAOU ATTO TOV AVTITTPOCWTTO ATTd TOV OTTOI0
ayopdoaTe TO TTPOIOV.

H eyyunon utrokeiral oTig akoAouBeg d1aTaEeIC:

* H gyyunon dev KaAUTITEl NI aTT6 aTUXNHA, KOKA XPRoN, e§apTipaTa TTpobRkng,
MoxAOUG 1 avaAwaoiya €idn.

* To TTpoidv TTPETTEI VA €ival EYKATECTNPEVO CWOTA KAl O XEIPIOUOS TOU va yiveTal
oUpewva pe TIG 0dnyieg TTou TrepIAapBAavovTal aTo TTOPOV eyXEIPidIO.

* [MpoopileTal aTTOKAEIOTIKA yIa OIKIOKN Xpron.

* H eyyunon &¢v 1o0x0€lI TNV TTEPITITWON PMETATIWANCNG TOU TTPOIOVTOG i O€ TTEPITITWON
{NMIGG aTTd TTIOKEUN ATTO PN-€101KO.

» O1 Tpodiaypa®ig evdExeTal va aAAGgouv xwpig €1d0TT0inan.

* O KOTOOKEUAOTAG ATTOTTOIEITAI OTTOINGONTTOTE €UBUVNG OXETIKA e SEUTEPEUOUTEG )
ETTAKOAOUBEG NUIEG.

* H eyyunon Aeitoupyei CUPTTANPWHOTIKA, XWPIG va TTEPIOPIZEl TO VOUIPA BIKAIWPATA 0aG.

Email: Techsupport@RFEinternational.com.

Eyyuntrg: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Hvwpuévo BaaiAeio



Informazioni per 1’utente

Regolazione
dell’inclinazione

Rimuovere il pomello di
fissaggio M10 (19) e la
traversa per le gambe
(5). Far scorrere la staffa
di regolazione (2) verso
I'alto o verso il basso
fino a quando la panca
non si trovera all’altezza
desiderata. Reinserire la
traversa per le gambe (5)
e il pomello di fissaggio
M10 (19) verificando che
il bullone passi attraverso
(2) e (3).

Nota: L'altezza del rullo
in spuma superiore puod
essere regolata anche
rimuovendo 1 rullo di
schiuma e riposizionando
il tubo.

Come richiudere

’attrezzatura prima
di riporla

Rimuovere il dado ad
alette (12) e il bullone
(10). Ruotare la staffa
anteriore all'indietro

fino a toccare il tubo
principale. Reinserire

il dado ad alette e il
bullone prima di riporre
I'attrezzatura dopo l'uso.

a?:lldas®







Disegno esploso ¢ lista delle parti di ricambio

adidas

I adid

Parte Descrizione Quan-
tita

1 Telaio principale 1

2 Staffa di regolazione 1

3 Staffa anteriore 1

4 Staffa di montaggio imbottitura 1

5 Traversa per le gambe 1

6 Imbottitura 1

7 Rullo in spuma 4

8 Bullone M10 x 55 mm 1

9 Vite M6 x 15 mm 4

10 Bullone carrello M10 x 55 mm 1

11 Dado di bloccaggio con inserto in 1

nylon M10

12 Dado ad alette M10 1

13 Rondella M10 2

14 Rondella M6 4

15 Tappo interno quadrato 35 mm 2

16 Tappo interno circolare 19mm 4

17 Tappo terminale esterno 38 mm 4

18 Tappo del bullone 2

19 Pomello di fissaggio M10 1



Garanzia

a?:h‘%si

Garanzia del prodotto

Questo prodotto & coperto da una garanzia sui difetti di fabbricazione per un periodo di

anno

Questo prodotto & coperto da una garanzia valida per dodici mesi dalla data di acquisto
iniziale. A fronte di qualsiasi problema derivante da materiali difettosi o difetti di lavorazione,
durante questo periodo & prevista la sostituzione dei pezzi interessati, il rimborso o la
riparazione gratuita, se possibile, da parte del rivenditore presso il quale & stata acquistata
l'unita.

La garanzia & soggetta alle seguenti condizioni:

La garanzia non copre danni accidentali, danni derivanti da uso improprio, parti
dell’armadietto, manopole o materiali di consumo.

Il prodotto deve essere installato e messo in funzione correttamente seguendo le istruzioni
contenute in questo manuale.

Il prodotto € destinato unicamente all’utilizzo domestico.

La garanzia sara invalidata se il prodotto viene rivenduto o viene danneggiato a seguito di
riparazioni non eseguite in modo professionale.

Le specifiche sono soggette a modifiche senza preavviso.

Il produttore declina qualsiasi responsabilita per danni accidentali o conseguenti.

La garanzia € da considerarsi un’integrazione e non limita i diritti legali o giuridici dell'utente.

E-mail: Techsupport@RFEinternational.com.

Garante: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Regno Unito




Gebruikersinformatie

AN
Aanpassing van CIdIdCIS
de helling

Verwijder knopbout M10
(19) en de voetstang (5).
Schuif het verstelbare
frame (2) omhoog of
omlaag tot de bench

op de gewenste hoogte
staat. Maak de voetstang
(5) en de knopbout

M10 (19) weer vast en
verzeker u ervan dat

de bout zowel door
onderdeel (2) als deel (3)
gaat.

Let op: De hoogte van
de bovenste foamgreep
kan worden aangepast
door 1 foamrol te
verwijderen en de stang
een andere positie te
geven.

Opvouwen voor
opslag

Verwijder vleugelmoer
(12) en bout (10). Draai
het draagframe naar
achteren totdat deze het
hoofdframe raakt. Plaats
bout en vleugelmoer
terug voor opslag.




Overzichtstekening




Onderdelenlijst “ ®
I adidas

Onder- Omschrijving Aantal
deel

1 Hoofdframe 1
2 Verstelbaar frame 1
3 Draagframe 1
4 Voet foamgreep 1
5 Voetstang 1
6 Rugsteun 1
7 Foamrol 4
8 M10 x 55mm bout 1
9 M6 x 15mm schroef 4
10 M10 x 56mm slotbout 1
11 M10 nylon borgmoer 1
12 M10 vleugelmoer 1
13 M10 sluitring 2
14 M6 sluitring 4
15 35mm vierkant afdekkapje 2
16 19mm rond afdekkapje 4
17 38mm ronde antislipvoet 4
18 Boutkap 2

19 Knopbout M10 1



Garantie

a?:lldaé

Productgarantie

Dit product heeft een garantie op fabrieksfouten gedurende

jaar

Dit product heeft een garantie van 12 maanden vanaf de datum van de eerste aankoop. Elk
defect dat, binnen deze periode, veroorzaakt wordt door materiaalfouten of productiefouten
zal waar mogelijk kosteloos vervangen, vergoed of gerepareerd worden door de dealer
waar u het product hebt gekocht.

De garantie is onderhevig aan de volgende bepalingen:

De garantie geldt niet voor schade door ongeval, verkeerd gebruik, kastonderdelen,
knoppen of verbruiksartikelen.

Het product moet correct worden gemonteerd en gebruikt in overeenstemming met de
instructies in deze handleiding.

Het moet uitsluitend worden ingezet voor thuisgebruik.

De garantie vervalt als het product wordt doorverkocht of is beschadigd door
ondeskundige reparatie.

De specificaties kunnen zonder voorafgaande kennisgeving worden gewijzigd.

De fabrikant wijst elke aansprakelijkheid voor de incidentele of gevolgschade af.

De garantie is een aanvulling op, en neemt niet de plaats in van uw wettelijke rechten.

Email: Techsupport@RFEinternational.com.

Garantieverlener: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Verenigd Koninkrijk




Brukerinformasjon

‘ ®
adidas

Ta av fingerbolt M10 (19)
og ben til tverstolpen (5).
Skyv ben-justering (2)
opp eller ned til benken
er i gnsket hgyde.
Remonter tverrstolpen

til bena (5) og fingerbolt
M10 (19) Sikre at bolten
gar gjennom bade (2) og
(3).

Merk: Hayden til
gverste skumvalsen

kan ogsa justeres ved a
fierne én skumvalse og
omposisjonere rgret.

Legg sammen
til lagring

Ta ut vingemutteren (12)
og bolten (10). Roter
fremre ben bakover til
det bergrer hovedrgret.
Remonter vingemutteren
og bolten for lagring.




Splittegning deler




Splittegning deleliste “ ®
I adidas

Del Beskrivelse Antall
1 Hovedramme 1
2 Justeringsben 1
3 Ben foran 1
4 Skum monteringsragr 1
5 Ben tverrstolpe 1
6 Sete 1
7 Skumvalse 4
8 M10 x 55 mm bolt 1
9 M6 x 15 mm skrue 4
10 M10 x 55 mm vognbolt 1
11 M10 nylon lasebolt 1
12 M10 vingemutter 1
13 M10 skive 2
14 M6 skive 4
15 35 mm firkantet indre hette 2
16 19 mm rund indre hette 4
17 38 mm rund utvendig endestykke 4
18 Bolthette 2

19 Fingerbolt M10 1



Garanti

a‘cl%aé”

Produktgaranti

Dette produktet er garantert mot produksjonsfeil for en periode pa

Ett ar

Dette produktet er garantert i tolv maneder fra den opprinnelige kjgpsdatoen. Enhver
defekt som oppstar grunnet feil i materialer eller utfgrelse vil enten bli erstattet, refundert
eller reparert gratis, der det er mulig i denne perioden, av forhandleren der du kjgpte
apparatet.

Denne garantien er underlagt felgende vilkar:

* Denne garantien dekker ikke skader som skyldes uhell, misbruk, kabinettdeler,
Knotter eller forbruksvarer.

» Produktet ma installeres riktig og betjenes i samsvar med anvisningene i denne
handboken.

» Det ma brukes kun til hjemmebruk.

+ Garantien ugyldiggjeres hvis produktet selges videre eller har fatt skader av
ukyndig reparasjon.

+ Spesifikasjoner kan endres uten forvarsel.

* Produsenten fraskriver seg ethvert ansvar for tilfeldige eller falgeskader.

» Garantien kommer i tillegg til, og reduserer ikke dine lovbestemte eller juridiske
rettigheter.

E-post: Techsupport@RFEinternational.com.

Garantist: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




Informacao do utilizador

‘ ®
adidas

Retirar a porca M10
(19) e barra transversal
da perna (5). Deslize
a perna de ajuste (2)
para cima ou para
baixo até o banco ficar
a altura desejada.
Volte a colocara barra
transversal da perna
(5) e a porca M10 (19)
certificando-se de que
o parafuso passa por
ambos (2) & (3).

Nota: A altura do rolo
de espuma superior
também pode ser
ajustada removendo

1 rolo de espuma e
reposicionando o tubo.

Dobrar para
armazenar.

Retire a porca de orelhas
(12) e o parafuso (10).
Rode a perna frontal
para tras até esta tocar
no tubo principal. Volte

a colocar a porca de
orelhas e o parafuso
para armazenamento.




o
0
(av]
=
<
=
O
0
&
D)
N
<
O
O
(@F
QO
0
<
&
<
(e
oY)
(av]
oy
-




Lista do diagrama de pec¢as em detalhado

I CIdIdCIS

Pecga Descrigao Qtd
1 Estrutura principal 1
2 Perna de ajuste 1
3 Perna frontal 1
4 Barra de espuma da perna 1
5 Barra transversal da perna 1
6 Revestimento 1
7 Rolo de espuma 4
8 Parafuso M10 x 55mm 1
9 Parafuso M6 x 15mm 4
10 Parafuso M10 x 55mm 1
11 Porca de segurangca em Nylon M10 1
12 Porca de orelhas M10 1
13 Anilha M10 2
14 Anilha M6 4
15 Tampa interior quadrada 35mm 2
16 Tampa interior redonda 19mm 4
17 Tampa exterior redonda 38mm 4
18 Tampa para parafuso 2

19 Porca de aperto manual M10 1



Garantia

a?:lldaé

Garantia do produto

Este produto tem garantia contra defeitos de fabrico durante um periodo de

dano

Este produto tem a garantia de doze meses a partir da data original da compra.
Qualquer defeito que surja devido a materiais defeituosos ou fabrico defeituoso sera
substituido, reembolsado ou reparado gratuitamente sempre que possivel durante este
periodo pelo vendedor a quem adquiriu a unidade.

A garantia esté sujeita as seguintes disposic¢des:

» A garantia ndo abrange danos acidentais, uso incorrecto, pegas do gabinete,
puxadores ou itens consumiveis.

» O produto deve ser correctamente instalado e operado de acordo com as instrucoes
deste manual.

» Deve ser usado apenas para fins domésticos.

» A garantia sera considerada invalida se o produto for novamente vendido ou tiver sido
danificado numa reparagao indevida.

* As especificagOes sao sujeitas a alteracbes sem aviso prévio.

+ O fabricante rejeita a responsabilidade por danos incidentais ou indirectos.

» A garantia complementa e nao afecta os seus direitos legais.

Email: Techsupport@RFEinternational.com.

Garante: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Reino Unido




Informacion para el usuario

Ajuste de la

inclinacidon negativa

Extraiga la perilla M10
(19) y el apoyo inferior
(5). Deslice la pata

de regulacion (2)

hacia arriba o hacia
abajo hasta la altura

que desee. Vuelva a
montar el apoyo inferior
(5) y la perilla M10 (19),
asegurandose de que el
tornillo pase tanto por (2)
como por (3).

Nota: También se puede
ajustar la altura de

los rodillos del apoyo
superior desmontando

1 rodillo de espuma y
colocando el apoyo en
otro lugar de la barra.

Plegado y
almacenamiento

Extraiga la tuerca de
aletas (12) y el tornillo
(10). Pliegue la pata
frontal hacia atras
hasta que toque la
barra principal. Vuelva
a montar la tuerca de
aletas y el tornillo para
asegurar el banco.

a?:lldaé



Diagrama de despiece




Leyenda del diagrama de despiece “ ®
I adidas

Pieza Descripcién Canti-
dad
1 Barra principal 1
2 Pata de regulacion 1
3 Pata frontal 1
4 Barra del apoyo superior 1
5 Barra del apoyo inferior 1
6 Respaldo acolchado 1
7 Rodillo de espuma 4
8 Tornillo M10 de 55 mm 1
9 Tornillo M6 de 15 mm 4
10 Tornillo de fijacion M10 de 55 mm 1
11 Contratuerca M10 de nailon 1
12 Tuerca de aletas M10 1
13 Arandela M10 2
14 Arandela M6 4
15 Tapa interior cuadrada de 35 mm 2
16 Tapa interior redonda de 19 mm 4
17 Tapa terminal exterior redonda de 38 4
mm
18 Tapa del tornillo 2

19 Perilla M10 1



Garantia

a‘cl%aé”

Garantia del producto

Este producto cuenta con una garantia para defectos de fabricacion de

ano

La garantia del producto tiene una validez de doce meses a partir de la fecha de compra
original. Si durante este periodo se encuentra algun desperfecto provocado por el uso de
materiales defectuosos o por un error de fabricacion, siempre que sea posible, el comercio
donde adquirié esta unidad se encargara de tramitar su sustitucion o reparacion gratuitas,
o le reembolsara el importe original.

La garantia se rige por las condiciones que se indican a continuacion:

» La garantia no cubre los dafos accidentales o por uso indebido, las piezas de
ferreteria, las perillas ni las piezas de desgaste.

» El producto se debe montar y utilizar correctamente y respetando las instrucciones
contenidas en el presente manual.

* Debe emplearse Unicamente para uso domeéstico.

* La reventa del producto y la reparacion por parte de personal no cualificado
invalidaran la garantia.

 Las especificaciones podrian cambiar sin previo aviso.

+ El fabricante no asume ninguna responsabilidad con respecto a posibles dafos
derivados o consecuentes.

» Esta garantia complementa sus derechos legales, y no los limita en ningun aspecto.

Correo electréonico: Techsupport@RFEinternational.com.

Garante: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Reino Unido




Anvandarinformation

™\
e
lage

Avlagsna rattbult M10
(19) och tvarstangen

for benfixering (5). Skjut
justeringsbenet (2) upp
eller ner tills att banken
har dnskad héjd. Montera
tillbaka tvarstangen

for benfixering (5) och
rattbult M10 (19) och
sakerstall att bulten gar
igenom bade (2) och (3).
OBS! Hojden pa den
Ovre skumrullen kan
ocksa justeras genom att
avlagsna en skumrulle
och féra tillbaka réret.

Féll thop for
forvaring

Avlagsna vingmuttern
(12) och bulten (10)
Rotera frambenet
bakat tills det nar
huvudstangen. Montera
tillbaka vingmuttern och
bulten fér forvaring.




Diagram: artiklar 1 forstoring




Diagram: lista pa artiklar 1 forstoring

I CIdIdCIS

Artikel Beskrivning Antal
1 Huvudram 1
2 Justeringsben 1
3 Framben 1
4 Fastror for skumrulle 1
5 Tvarstang for benfixering 1
6 Dyna 1
7 Skumrulle 4
8 M10 x 55 mm bult 1
9 M6 x 15 mm skruv 4
10 M10 x 55 mm vagnsbult 1
11 M10 nylonlasmutter 1
12 M10 vingmutter 1
13 M10 bricka 2
14 M6 bricka 4
15 35 mm fyrkantig innerkapa 2
16 19 mm rund innerkapa 4
17 38 mm rund, yttre andkapa 4
18 Bultkapa 2

19 Rattbult M10 1



Garanti

a‘cl%aé”

Produktgaranti

Denna produkt &r garanterad for tillverkningsfel i

Denna produkt ar garanterad i 12 manader efter ursprungligt forsaljningsdatum.
Defekter som uppstar pa grund av felaktiga material eller tillverkningsfel kommer
antingen att bytas ut, aterbetalas eller repareras kostnadsfritt nar sa ar mojligt under
denna period, av den aterférsaljare som du kdpte enheten fran.

Garantin omfattas av féljande bestdmmelser:

Garantin tacker inte skador, missbruk, skapdelar, vreden, eller férbrukningsartiklar.
Produkten méaste vara korrekt installerad och anvandas i enlighet med instruktionerna
i denna handbok.

Den far endast anvandas for hemmabruk.

Garantin ogiltiggdérs om produkten saljs vidare eller har skadats vid reparation av
osakkunnig person.

Specifikationerna kan andras utan foregaende avisering.

Tillverkaren fransager sig allt ansvar for skador eller féljdskador.

Garantin ar i tillagg till, och minskar inte, dina lagstadgade eller juridiska rattigheter.

E-post: Techsupport@RFEinternational.com.

Garantér: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Storbritannien




Kullanici Bilgileri R
adidas

Topuzlu civata M10'u
(19) ve bacak gapraz
bari ¢cikarin (5). Gévde
arzu edilen yukseklige
ulagincaya kadar (2)
ayar bacagini yukari
veya asagi kaydirin.
Civatanin (2) ve (3)
arasindan gegtiginden
emin olarak Bacak
capraz bari (5) ve
Topuzlu civata M10'u
(19) tekrar takin.
Dikkat: Ust kdpuk
silindiri, ayrica 1 kdpuk
silindirini ¢ikararak

ve boruyu yeniden
konumlandirarak
ayarlanabilir.

Saklamak icin
Katla-ma Islemi

Kelebek somunu (12) ve
civatayi ¢ikarin (10). Ana
boruya dokununcaya
kadar 6n bacagi arkaya
dogru doéndurin.
Saklamak icin kelebek
somunu ve civatayi
yeniden yerlestirin.




Parca Semasi



Parca Semasi Listesi

adidas
I adid
Parca Aciklama Miktar
1 Ana gbvde 1

2 Ayar bacagi 1

3 On bacak 1

4 Kdépuk montaj borusu 1

5 Bacak capraz bar 1

6 Kaplama 1

7 Kopuk silindir 4

8 M10 x 55 mm Civata 1

9 M6 x 15 mm Vida 4

10 M10 x 55 mm Agag civatasi 1

11 M10 Naylon kilit somunu 1

12 M10 Kelebek somun 1

13 M10 Conta 2

14 M6 Conta 4

15 35 mm Kare gémull kapak 2

16 19 mm Yuvarlak gémili kapak 4

17 38 mm Yuvarlak dis u¢ kapak 4

18 Yuvarlak basli civata 2

19 Topuzlu civata M10 1



Garanti

a‘cl%aé”

Urlin Garantisi

This product is guaranteed against manufacturing defects for a period of

yil

Bu Urun, satin alinma tarihinden itibaren on iki ay boyunca garanti kapsamindadir.
Kusurlu malzemeler veya iscilik nedeniyle olusan herhangi bir kusur, mimkun olan
durumlarda Uniteyi satin aldiginiz bayi tarafindan bu sire igerisinde licretsiz olarak
degistirilecek, para iadesi yapilacak veya tamir edilecektir.

Garanti, asagidaki kosullara tabidir:

» Bu garanti, kazayla olusan hasar, hatal kullanim, dolap pargalari, topuz veya sarf
malzemelerini kapsamaz.

« Uriin, bu kitapcikta yer alan talimatlara uygun olarak diizgiince kurulmali ve
cahstiriimalidir.

» Sadece evde kullanim igindir.

« Urliniin tekrar satiimasi veya deneyimsiz bir onarma iglemi yiiziinden hasar gérmesi
durumunda garanti gecersiz hale gelecektir.

« Ozellikler, haber vermeden degisime tabidir.

« Uretici, kazara veya dolayll hasar icin herhangi bir yiikimliiligii reddeder.

+ Garanti, yasal veya kanuni haklariniza ek olarak sunulur ve yasal veya kanuni
Haklarinizi azaltmaz.

E-posta: Techsupport@RFEinternational.com.

Garantor: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




* In the event of a problem with the product with in the guarantee period call the
Customer Helpline: 0800 440 2459.

o SREREAY, —H R HELRE, HkET
% - 0086-411-82766207 o

* | tilfeelde af et problem med produktet inden for garantien kan du ringe til
Kundehjaelpelinjen: +45 2859 1998.

» Mikali tuotteessa ilmenee ongelma takuuajan kuluessa, soita
Asiakaspalveluun: +45 2859 1998.

+ Si vous rencontrez un probléme avec le produit pendant la période de garantie, veuillez

appeler notre
Assistance téléphonique client : +33 (0)171 82 84 99.

* Im Falle eines Problems mit dem Produkt innerhalb des Garantiezeitraums rufen Sie bitte

folgende Nummer an
Kundendienst: +49 (0) 6431 58463-0.

* 2€ TTEPITITWON TTPORANUATOG PE TO TTPOIOV EVTOG TNG TTEPIODBOU £yyUNONG, TNAEQWVINOTE OTN
Mpappn BonBsiag MeAatwyv: +30 210 2758228.

* In caso di problemi con il prodotto durante il periodo di garanzia, contattare il numero di
Assistenza Clienti: +49 (0) 6431 58463 13.

* In het geval van een probleem met het product binnen de garantieperiode, neemt u

Contact op met
de klantenservice: +49 (0)6 431 58 4630.

* Ved et problem med produktet innen garantiperioden ring
Kundeservice: +45 2859 1998.

» Caso ocorra algum problema com o produto durante a garantia, contacte a
Linha de Apoio a Clientes: +351 96 10 14 778.

« Si experimenta algun problema con el producto dentro del plazo de garantia,
puede contactar con nosotros a través de:
Teléfono de atencién al cliente: +34 800 600 816.

» Om problem med produkten uppstar under garantiperioden, kontakta
Kundtjanst: +46 (0)40-303144.

» Garanti suresi iginde Urunle ilgili herhangi bir sorun yagsanmasi durumunda, su Numarayi

arayiniz:
Miisteri Yardim Hatti: +90 212 8757901.



